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CLIENT NAME: FOSHAN YUEHAO BUILDING MATERIALS TECHNOLOGY CO., LTD. 

ADDRESS: AREA A 3-2 SCIENCE INDUSTRY ZONE, SHANSHUI DISTRICT, FOSHAN CITY, 

P.R.C. 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : ASA SYNTHETIC TILES 

SGS Ref. No. : CANMLC1418258201, GZIN1411034639MR 

Manufacturer : FOSHAN YUEHAO BUILDING MATERIALS TECHNOLOGY CO., LTD. 

Test Performed : Selected test(s) as requested by applicant 

Date of Receipt  : Nov. 05, 2014 

Test Period  : Nov. 03, 2014 to Nov. 12, 2014 

   

Test result(s)    : Please refer to the following page(s) 

********To be continued******** 

 
 
 
 
 
 
 
  
 
 
 
 
 
Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co.,Ltd 
Guangzhou Branch  
 
 
 
 
____________________ 
Chandler Wu 
Technical Engineer 
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Test Information: 

Sample description: See photo 

1. Light Ageing Test-UV Exposure 

Test Method: ISO 4892-3:2013 Cycle1 & ASTM D2616-12 

Test Condition: 

Exposure cycle: 

ISO 4892-3:2013 cycle 1 

Lamp type: UVA-340 

8h UV at (60±3)  BPT, 0.76W/(m℃
2
•nm)@340nm 

4h condensation at (50±3)℃ BPT 

Exposure duration: 120h 

Test Result: 

Sample Gray scale 

1 4.5 

Note: According to ASTM D2616-12, the gray scale was determined under the D65 standard light, with scale 5.0 as 

the best and scale 1.0 as the worst. 

 

2. Pentachlorophenol (PCP) 

Test Method: With reference to § 64 LFGB BVL B 82.02.08:2001, analysis was performed by GC-ECD or  

 GC-MS. 

 

 Test Item(s) CAS NO. Unit MDL 001 

Pentachlorophenol (PCP) 87-86-5 mg/kg 0.5 ND 

Notes: 

 (1) 1 mg/kg = 1 ppm = 0.0001% 

 (2) MDL = Method Detection Limit 

 (3) ND = Not Detected ( < MDL ) 

 (4) "-" = Not Regulated 

Statement: Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested.  

********To be continued******** 
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Photo: 

  

Original sample  Reference sample            Tested sample 

Sample for test item 1 

 

Sample for test item 2 
********End of report******** 


